172048 11.3.99 JH
o PRINTED IN U.S.A.




This manual is designed to provide the customer with ameans to identify the parts on his/her tractorwhen
srdering repair parts. The illustrations may or may not represent the actual assemblies; therefore, it is
"ot recommended to use this manual as a guide to assemble or disassemble the tractor. Some hardware
and parts are drawn larger in order to more readily identify them.

Zach tractor has its own model number. .
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information: B

» Product - “Tractor”

e Model Number - “259461”
s Part Number . @

e Part Deécripticn

TABL

ENGINE wovreeeeeeeseesseseneseesmseenearn @ ,,,,,,,,,,,, e ee e ee e s e asernes 14-15
VIOWER LIFT covveereeerecereennenes e 16-17
JOWER DECK .......... - oeeeaeeeeeseseasen s eeeesen et se e s e e st nen e R R ne e 18-19
BAGGER ..o, cerneranernssd N\ e eee e sereees et eeeee e aaet e enete s uasemasa s EanE et 20-21
TRANSAXLE o N\ - e et st eee e eeseasesanenn rereereeeeeseanes 22-23
ENGINE BREAKDOWRE Y. eeeereessesecssssssssssssesssssssssssassasssssssssssssssssesssssssasssaneas 24-28




TRACTOR- -MODEL NOQ. 917. 259461
SCHEMATIC

* e
—O|I[I]Io—
AMMETER.
(OPTIONAL) BATTERY ,Spl_.E,NQiP! STARTER
RED
FUSE

|
o
L 1
g |
ICLUTCH / BRAKE, !
I (PEDALUP) | L :
i
1
i
i
1
f
|

ORANGE

@ BLACK
- SEAT SWITCH
{(NOT OCCUPIED)

|
i

E/LACK OPERATOR PRESENCE RELAY #1
N

(OPTI
{
(s d IGNITION | SPARK
7 UNIT PLUGS GAP
- ~ . (2 PLUGS ON
f éZ EL TWIN CYL. ENGINES)
AN TNE !
“. 1
. : RED
CHARGING SYSTEM OQUTPUT
8 AMP DC @ 3800 RPM
ALTERNATOR

RED

) REGULATOR [Q

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

BROWN BLACK,
HEADLIGHTS
IGNITION SWITCH _

POSITION | CIRCUIT | “MAKE"

OFF __ | M+G+A1 | NONE RELAY
RUN/LIGHT| B+Al A2+l

RUN B+Al_| NONE GF G PTO SWITCH —e—

START |B+S+A1| NONE LOSToN [ ciRcurr NON-REMOVABLE REMOVABLE
T11 OFF C:G.Bin CONNECTIONS CONNECTIONS
H HEB B ON C+FB+E A+D

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED - i1

CLIPS WERE REMOVED FOR

SERVICING OF UNIT, THEY DA

SHOULD BE REPLACED TO

PROPERLY SECURE YOUR
WIRING.



PAIR PARTS

E

mg

TRACTOR- -MODEL NO. 917. 259461

w0
e
o

=LECTRICAL




REPAIR PARTS

TRACTOR- -MODEL NO. 917. 258461

ELECTRICAL

KEY PART
NO. NO. DESCRIPTION
1 144025 Battery 12 Volt 25 AMP Wet
2 74780412 Bolt Hex Hd 1/4-20 Unc X 3/4
16 153664 Switch Interlock Push-In
21 166182 Harness Asm Light W/4152J
2 4152 Bulb Light #1156 @
24 4789J Cable Starter6Ga 11" Re
25 165987 Cable Battery Crd 56" Re
26 186180 Fuse 15 Amp
27 73510400 Nut Keps Hex 1/4-20 Q<
28 127725X Cable Ground 6Ga 1 k
29 160784 Switch Plunger No, Olive
30 163268 Switch ignition
33 109310X Key lgn
40 170214 Harness ign
41 71110408 Bolt Flk Fin -20 Unc X 1/2
42 131583 CoverTernii d
43 145673 Solenoid \
43 140844 Adapter Atamgter Rectangular
50 169416 Switch PTY 3PDT Red Delta
51 140405 ing/RetainerPTO
B2 141940 tlom Wire Loop
58 169419
59 166299 ¥ BICRD
65 17211008 Screw Slftp #10-16 x 1/2 Ty-Ab
86 17490608 ctew Thdrol 3/8-16 x 1/2 Ty-Tt
70 170247 ﬁ iarness Engine B&S Reg W/AFTS0
80 146685 Harness Clutch EVX
81 109748 Relay Asm
NOTE: A nent dimensions given in U.S. inches.

=254 mm.

<



2EPAIR PARTS

TRACTOR- -MODEL NO. 917.259461

HASSIS AND ENCLOSURES

S
&

167

168



REPAIR PARTS

TRACTOR- -MODEL NO. 917.259461
CHASSIS AND ENCLOSURES

KEY PART = KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 165831 Chassis 1682 165672 Bracket Exten Chassis Lh CRD
2 165606 Drawbar 1683 165673 Bracket Exten Chassis Rh CRD
3 17060612 Screw 3/8-16'x 3/4 164 165605 Support Battery CRD
5 155272 BumperHood/Dash 165 165742X428 Cover Battery CRD Lt
6 155923 Saddle 167 165779 > b Asm. Backplate WLDMNT
8 128471X Clip Insulator 13/32 Mtg. Hole 168 72050412 BDHD SHT NK 1/4-20 x 1-1/2
S 168350X011 Dash 169 123876X e ock 1/4 LGE FLG Gr. 5 Zinc
10 72140608 Bolt, Carriage 3/8-16 x 3/4 171 74520640 t Hex 3/8-16 x 2-1/2 Gr 5
11 155827 Panel, Dash, L.H. 170 165607 over, Backpiate Plastic Black
12 1458€C Clip, Tinnerman Grille P/L 172 19132016 Washer 13/32 x 1-1/4 x 16 Ga.
13 16911% Panel, Asm. Dash R.H. 173 73510 & Nut, Keps Hex 3/8-16 UNC
15 741805 Screw, Machine, Truss Head % Bracket Switch FBI CRD
5/16-18 UNC x 3/4 Guard DoorRearCRD
16 735102 Nut 300 Pin Hinge Pivot
17 14488 38 Hood Assembly ) Spring Bagger Top LH Black
18 12693 BumperHood 0312 Pin Cotter 3/32 x 3/4 Cad Zinc
24 74780¢ - Bolt Rod Pivot FBI CRD
25 19138107 : Washer 13/32 x 13/16 x 12 Gauge 605186 Bolt Hex HD 5/16-18 UNC x 1
26 73800c & Nut 5680500 Nut Crownlock 5/16-18
28 16827" Grille PL Washer .385 x .625 x 11 Ga.
29 155217 Lens, Grille 837 1591313186 Washer 13/32 x 13/186 x 16 Ga.
30 18571: Fender 34 166139 Bracket Actuator Bagger CRD
31 16515¢ Bracket, Fender Support & 165840 Tube Lever Switch FBI CRD
33 148244 5 Footrest, L.H. : 186 160793 Latch Asm Mulch/Bagger
34 145247 38  Footrest, R.H. 187 20294 NutWeld.327/.304 #10-24
35 721106 Bolt 188 18061216 Washer#10
37 17480& - Screw Thdrol 5/16-18x1/2 T 189 10071000 Washer Lock #10
38 169834 Bracket Asm Pivot Mower Re 180 71161010 Screw Truss Hd Phil 10-24 x 5/8
51 738004 Nut Lock w/lnsert 1/4-20 U 193 17070412 Screw Truss 1/4-20 x 3/4
52 1909143 Washer 9/32 x7/8 x 16 192 17480624 Screw Thdrol 3/8-16 x 1-1/2
53 145207 Bracket, Grille LH 198 168837 Nut, Push
£4 161462 Screw Hex WSHD 8-1 208 17670608 Screw Thdrol 3/8-16 x 1/2
55 14520z Bracket, Grille RH 209 17000612 Screw HexWsh Thdrol 3/8-16
57 747804 Bolt, Fin Hex 1/4-2 75 -- 5479 Plug, Button
102 2751R Clip line Fule 13/ ole : . . ) )
145 158524 Rod Pivot Chassis NOTE: All component dimensions given in U.S. inches.

1inch = 25.4 mm.



1EPAIR PARTS

TRACTOR- -MODEL NO. 917.258461

JRIVE

5/155

[

82 4

62




REPAIR PARTS

DRIVE

KEY PART
NO. NG

3 143995

8 165619

g 167162
10 76020416
14 10040400
16 73800500
18 74780616
20 150280
21 130564
22 165688
23 171258
24 73350600
25 106888X
25 19131316
27 78020412
28 145204
28 71673

30 130807
32 74760512
33 72140506
34 165496
35 120183X
3B 19211616
37 1572H
38 165836
39 72110622
40 44704

42 19131312
47 127783
48 154407
49 123208X
50 74760624
51 73680600
52 73680500
53 105710X
55 105708X
56 74760620
57 165632
61 17060612
62 8883R
83 145868
85 10040700
66 154778
71 140158
73 156347
74 121198X
75 121749X
76 12000001
77 123583X
78 121748X

TRACTOR- -MODEL NO. 917.259461

DESCRIPTION

Transaxle Hydro Gear331-0650
(Seetransaxle breakdown)

Pulley Hydro 0650 LYCRD

Rod, Shift Fender Adjust Lt

Clutch Ele EVX 80 W/Hard Brake
Pin, Cotter 1/8 x 1

Washer, Lock Hvy Helical

Nut, Lock Hex w/ins 5/16-18 UNC
Bolt Hex 3/8-16 UNC x 1 Gr.5
Bolt, Hex 7/16-20 x 4-1/4 5 Ga 1.38
Knob Deluxe 1/2-13UNC

Rod, Brake CRD 0650

Bracket asm Anti-Rust Evx

Nut

Spring, Rod, Brake

Washer 13/32 x 13/16 x 16 Ga.
Pin, Cotter 1/8 x 3/4

Rod, Parking Brake

Cap, Parking Brake

Bracket, Mfg. Transaxle

Bolt Hex 5/16-18 UNC x 3/4

Bolt Rdhd Sank 5/16-18 Unc x 3/4
Shaft, Asm Pedal Foot CRD
Bearing, Nylon
Washer21/32x 1x 16 Ga.
Pin, Roll 3/16 x 1"

Pulley Flat Composite 3.06"
Bolt Rdhd 3/8-16 x2-3/4 Gr 5
Spacer, Split 395 x 58 Bzp A

Washer 13/32 x 13/16 x 12 G&.
Pulley, Idier, V Groove Plag
Belicrank Clutch Grnd D ("
Retainer, Beli Style S
Bolt Hex +Hd 3/8-16 \ N
Nut, Crownlock 3/8 *‘; ‘

TR

Strap, Torque, Lh

Strap, Torque, Rh

Spacer, Split

Washer 25/32 x 1-1/4 x 16 Ga.
Ring, E

Key, Square

Washer 25/32 x 1-5/8 x 16 Ga.

KEY PART
NQC. NO.

81 165585
82 123782X
83 19171216
84 165629
94 140462
95 1685035
96 4497H
102 141322
103 73940800
104 140156
105 71070516

1 3236
65589
165484
19252016
1 72140406
162 73680400
183 74780416
164 19081010
165 165623
166 166880
167 165588
168 165492
169 165580
171 17480608
172 165587
173 165834
174 10090400
175 165931
176 19070816
177 165932
178 185833
179 120958X
180 1656830
181 165797
182 165634
183 165626
184 17490644
185 165541
186 165614
187 17490620
188 110436X
202 72110612

NOTE: All component dimensions given in U.S. inches

DESCRIPTION

Asm, Shaft

Spring, Torsion

Washer 17/32 x 3/4 x 16 Ga.
Link, Transaxle

Fan?7”

sl Asm Bypass Hydro
soring, Retainer 17

Washer, Bellville .501D x 1.50D
“Hex Jam Toplock 1/2-20 UNF
m, Control Hydro

@\?rew Cap Hex 5/16 x 18 Unc-1
asher 11/32 x5/8 x 16 Ga

& BoltHex FGHD 5/16-18xGr 5
Bolt Hex FLGHD 5/16-18 x 2-1/4
Bolt Hex FLGHD 5/16-18 x 1-1/2
Bushing, Bellcrank Grnd Dr
Washer 13/32 x 2 x 10 Ga.

Bolt Hex Hd 5/16-18 Unc x 1
Washer Srried 5/161D x 1.125
Bolt Shoulder 5/16-18 Unc 2A
Bracket Shift Mount

Hub Tapered Flange Shift Lt
Washer 29/32 x 1-1/4 x 16 Ga.
Bolt Rdhd Sgnk 1/4-20 x 3/4 Gr 5
Nut Crownlock 1/4-20 Unc

Bolt Hex Fin 1/4-20 Uncx 1 Gr 5
Washer 5/8 x .281 x 10 Ga.
Bracket Pivot Lever

Screw 5/16-18 x 5/8

Bracket Support Shift CRD

Bolt Shoulder 5/16-18 x .561
Plate Fastening Lt

Screw Thdrol 3/8-16 x 1/2 Ty-Tt
Shaft Asm Shifter Frt CRD 0650
Bracket Hydro Bypass CRD
Washer Lock 1/4

Spring Bypass CRD

Washer 7/32 x 1/2 x 16 Ga.
Keeper Flat {dier 3.06" CRD
Keeper Belt Idler 1.88" CRD
Washer Sintered

Pulley, Idler, Flat 1.88"CRD
Bracket Idler Ground Drive CRD
Keeper Belt 2.5" Od V-Idler CRD
Pulley V-idier 2.50" Cd CRD

Screw Hexwsh Thdrol 3/8-16 x 2-3/4

Link Shift CRD Hydro 0650
HubTapered Round CRD
Screw Thdrol 3/8-16 x1-1/4 TT
Bushing Snap Split

Bolt Carr Sh 3/8-16x1-1/2Gr5

1inch = 25.4 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 917.259461

STEERING ASSEMBLY




REPAIR PARTS

STEERING ASSEMBLY

TRACTOR- -MODEL NO. 917.259461

KEY PART
NO.  NO.

139768
165854
168840
165839
6266H
121748X
18272016
12000029
10 168832
11 10040600
18 136518
15 145212
17 156548
18 570789

19 160385
165857
165851
154406
126874
17060612
170162
155099
152927
139769
19133812
7810H
100711L

OO U N~

121749X
153720

AAGREVLEBBIRRIBNRBN

BARRBAE

1450544428

121232X
6855M @

DESCRIPTION

Steering Whee!

Axle Cast Lt Machined
Spindle Assembly, L.H.
Spindle Assembly, R.H.

Bearing, Race, Thrust, Hardened

Washer 25/32 x 1-5/8 x 16 Gaug
Washer 27/32 x 1-1/4 x 16 Gau

Ring, Klip

Link, Drag @
Washer, Lock @
Spacer Brg Axle Front

Nut, Hex Flange Lock o
Shaft Assembly, Steer’
Washer, Thrust .5154¢. 7500 .033
Support, Shaft

Screw Hex Ws ~\o X

Pittman ShaftcAzgems!
Bracket Steer'

Waghet 32 X 2-3/8 x 12 Gauge
k)Center 3/8-24 Unf
ntor, Steering Wheel
Steering Dash P/L Mt
Washer 25/32 x 1-1/4 x 16 Gauge
xtension Steering Non-Adjust
Cap, Spindle
Fitting, Grease
Nut Lock Hx W/ins 5/16-18 UNC
Bolt Fin Hex 5/16-18 UNC x 1-1/4
Kit, Steering Assembly, Service
Bolt Fin Hex 3/8-16 unc. x 1 Gr. 5
Spacer Brace Axle
Bearing Arm Pittman
Bolt Rdhd Sqnk 3/8-168 x 2-1/4
Brace Axle
Washer 13/32x 1-1/4x 12 Ga
Bolt Hex Nylon 3/8-16 x 3/4
Bracket Susp Chassis Front
Fastner Christmas Tree

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm,

11



{EPAIR PARTS

TRACTOR- -MODEL NO. 817.259461

ZAT ASSEMBLY

Y  PART - . KEY PART

L NG DESCRIPTI . _ NO. NO. DESCRIPTION

I 140128 Seat o014 72050412 Bolt Rdhd Sht Nk 1/4-20x1-1/2

> 140551 Bracket Pnt Pivot Seat (blk ) : 15 134300 - ~ Spacer Split .28 X .96 Zinc

i 145006 Clip Push InHinged - o .18 121250X  Spring Cprsn R

7 124181X Spring SeatCprsn2250Blk Zi. .. 17 123976X Nut Lock 1/4 Lge Fig Gr 5 Zinc

3 17000616 Screw 3/8-16 X 1-1/2 . 21 171882 BoltShoulder5/16-18 Unc-2A

i 19131614 Washer13/32X1X14Ga - 22 73800500 Nut Hex Lock w/lns 5/16-18

I 185825 Pan Pnt Seat (blk ) : C 24 19171912 Washer 17/32 X 1-3/16 X 12 Ga.
166369 Knob Seat Adj Wingnut . 25 127018X Boit Shouider 5/16-18 X 62

Po121248X Bracket Pnt Mounting Switch . R ‘ ,

i 121248X Bushing Snap Blk Nyl 50 Id - .. NOTE: All component dimensions given in U.S. inches.

1inch =25.4 mm

12



REPAIR PARTS |
TRACTOR- -MQDEL NO. 917.258481

DECALS
5

KEY PART PART
NO. NO. DESCRIPTION NO, DESCRIPTION
145498 Decal Read Owner’s Manual Sym 159737 Decal Brake/Clutch Symbol Lt

1
2 165404 DecalHp Engine 166959 Decal Warn Back Plate CRD
3 171696 Decal Hood Rh @ 14 159736 Decal Chassis Hot Muffler
4 171687 DecalHoodLh 15 166961 Decal Oper Bag Presence CRD
5 168322 Decal Fender Auto 16 162598 Decal Drawbarl.oad Limit
6 126187X Decal 100 DBA 17 140837 Decal Saddle Brake Parking
7 166960 Decal Bypass Fender 18 163252 Decal, Dash Panel
8 145437 - Decal Europe Stand Ce j 21 166286 Decal Deck Sch 92 CRD
g 163204 Decal Fender -- 138311 Decal Lift Handle
10 145005 Decal Bat Dan/Poi P/L 8§ n --  157188X428 Pad, Footrest
11 145484 Decal Mower Cut Fin ol -- 172048 Manual Operator's (Euro)
-~ 172047 Manual Operator's (Scand)
@ -~ 172048 Manual Parts
<
WHEELS & TIRES
KEY = PART
NO. NO. DESCRIPTION
1 59192 Cap Value Tire
2 65139 Stem Value
3 106222X Tire F Ts 15 X8 0 - 6 Service
4 59804 Tube InnerFront #35060
5 106732X427 Rim Asm 6"front White Service
6 278H Fitting Grease
11 7  S040H BearingFlange
8 106108X427 Rim Asm 8" rear White Service
9 138468 Tire'R Ts 20 x 8-8 Service
10 71524 Tube Rear 8 5 X 8 Service
11 104757X Cap AxleBlk 150 X 100
-- 144334 Sealant, Tire (10 oz. tube)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

13



{(EPAIR PARTS

TRACTOR- -MODEL NO. 917.259461

NGINE

OPTIONAL EQUIPMENT |

Spark Arrester

14



REPAIR PARTS

TRACTOR- -MODEL NO. 9817.259461

ENGINE

KEY
NO.

LON) -

13
14
15
16
23

BRLY

37

EREHEY

72
78
81

NOTE: Al compon

PART
NOC. DESCRIPTION

162158 Control Throt/Ch Lh
17720410 Screw Hex Thd Cut 1/4-20x5/8 T
-------- Engine (See Breakdown)

Briggs Model 28U707-1175-E1

137352 Muffler Exhaust B&S Lt @
165291 Gasket 1 313 Id Tin Plated
13280324 Nipple Pipe 3/8 Npt X 3"
13200300 Elbow Std 90 Degree 3/8-18 N
11050600 Washer Lock Ext Tooth
169837 Shield Browning/Debri
137180 Arrestor Spark
109202X Tank Fuel 1.25 Fr
158890 Cap Asm Fuel
123487X Clamp Hose B
137040 Line Fuel 20"

...... Seelengine breakdown)
17480412 drol 1/4-20x3/4
170606012
19091416 7/8 X 16ga
10040500 vy Hicl Spr5/16
127951 3000 Rpm
71070512 hd Cap5/16-18x3/4
17060620
128861 ge 1/4-20 Starter Nut

“

{ inch =

18



IEPAIR PARTS

TRACTOR- -MODEL NO. 917.259461

AOWER LIFT

16



REPAIR PARTS

TRACTOR- -MODEL NO. 917.259461

MOWER LIFT

KEY
NO.

ONDUT WA -

PG WY
—

bk ok
[es NN )N é)]

19

BEEBRABLLRBRNY

PART
NO.

158480
158471
105767X
12000002
19211621
120183X
125631X
122365X
165829
165831
4939M
167253
73350800
130171
73800800
139868
163552
110807X
19131016
2876H
169484
126971X

73350600

138057
150233
140302

DESCRIPTION
Washer Asm Inner Spring W/Plunger
Shaft Asm. Lift

Pin Groove
ERing#5133-62

Washer 21/32 x 1 x 21 Ga.
Bearing Nylong

Grip Handle Fluted @
Button Plunger Black

Link Asm Lift L.H. Q
Link Asm Lift R.H. @ :

Retainer Spring &
Link Front :

Nut Jam He
Trunnion

o 'p

Lift Zinc 7.49 Wrk Lg
X Jam 3/8-186 Unc

inf 3/8-16 Unc Blk w/sym
nnion Infin Height

earing, Pvt. Lift. Spherical
NutCrownlock 3/8-24

Pointer Height Indicator

Plug Hole Blk 1.485/1.515 Dia
Screw 5/16-18 x 1

Washer 11/32 x 1-1/2 x 10 Ga.
Scale Ind Height Bik

Nut hex Flange Lock

Nut Push Phos & Oil

: All component dimensions given in U.S. inches
1inch = 25.4 mm

17



(EPAIR PARTS

‘ TRACTOR- -MODEL NO. 917.259461
IOWER

18



REPAIR PARTS

MOWER

KEY

PART
NOC.

165552
72140506
165569
1656558
493M
165857
850857
10030600
140296
170037
129885
137645
128774
110485X
170038
72140610
72110608
132827
165484
73680500
165243
165448
165242
165244
165237
165568

- 165567

167722
122963

TRACTOR- -MODEL NO. 917.259461

DESCRIPTION

Housing Asm. Mower 92 CRD
Bolt Rdhd Sqnk 5/16-18 Unc x 3/4
Bracket Asm. S-Bar Chass 82 CRD
Bracket Bar Sway Deck 92 CRD
Retainer Spring

Bar Sway 92 CRD

Bolt 3/8-24 x 1.25 Gr8 Patched
Washer Lock Hvy 3/8 Unpiated
WasherHard Blade Mower vented
Blade 3-1Lh

Bearing Ball#6204 (Mandrel)

Shaft Asm. W/Lower Bearing
Housing Mandrel Vented (Machd)
Bearing Ball Mandrel

Blade 3-1 Rh

Bolt Carriage 3/8-16 x 1-1/4

Bolt Rdhd Sgnk 3/8-16 x 1 Gr5

Bolt Shoulder 5/16-18 Thd Form
Bolt 3/8-24 x 1.25 Gr8 Ptch Lhthd
Nut Crown Lock 5/16-18

Bracket Idler Sprt RR 92 CRD
Bracket Idler Sprt RF 92 CRD
Bracket Suspension LF 92 CRD
Bracket Suspension RF 92 CRD
Brace Support Susp Frt CRD
Bracket Asm. Susp RR 82 CRD
Bracket Asm. Susp LR 92 CRD
Screw Thd Rolling Washer Hea%

Washer Spacer Mower Vem@

S

<

19

KEY
NO.

8B

RER2GESHRLEURRER

PART
NO.

153531
137266
165239
1685238
146763
19131316
73680600
165724
165556
137723
165445

72110612
153390
72110508
165661
130794
165579
165578

DESCRIPTION

Mandrel Pulleys 36 & 46
Nut Flg Top Lock CntrB 8/16 -
“etGauge WheelLf 92 CRD

2t Gauge Wheel Rf 82 CRD
'er V-Groove Dim4.25
et 11/32x13/16 x 16 Ga
. wnlock 3/8-16 Unc ~

ver MandrelLh 82 CRD
erMandrel Rh 92 CRD

Screw Thd Roll 1/4-20 x 5/8

Arm ldler 92 CRD

Spacer Retainer Mower

Spring Tension Beft

Hex-Belt 82 Mower 105AA

Shaft Asm W/Lwr Brg Rh Thd CRD
Keeper Belt Idler

Bolt Shoulder

WheelGage :

Nut Centerlock 3/8-16 Unc

Washer 3/8 x 7/8 x 14 Ga.

Bolt Carr Sh 3/8-16 x 1-1/2 Gr5
WasherFelt

Bolt Rdhdsank 5/16-18 Unc x 3/4
Chute Bagger CRD 92cm

Mandrel Asm Service

Mandrel Asm CRD LLh Threads SVC
Deck Mower Complete

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



AEPAIR PARTS
TRACTOR- -MODEL NO. 917.259461

BAGGER

20



REPAIR PARTS

BAGGER

TRACTOR- -MODEL NO. 917.259461

KEY
NO.

w——d
QCOONDOTPH WN -+

11

| T S N i S S G G |
SOONDBAWN

no
pre

PART

NO. DESCRIPTION
165248 Tube Handle BaggerCRD
72140416 Bolt Carriage 1/4-20x 2.0 Gr.5
1239786X Nut Lock 1/4 Lge Fig Gr. 5 Zinc
168916 Handle BaggerW/Lvrs
74581024 Screw Pan Head #10-24 x 1.5
74581032 Screw Pan Hd
73401000 Nut Wiz Lock Hex Serr/Hd
165715X558  CoverBagger Plastic CRD @é}
72140418 Bolt Carriage 1/4-20 x 2.25d X G1.5
169688 Tube SupportBagger <@
165719 Bracket Support Upp RD
169685 Bracket Horiz Adj % RD
72110606 Bolt Rdhd Sht Sq 6 x 3/4
745206840 Bolt Hex 3/8- r.5
493M Retainer Sprin
733800600 Nut Lock Flg 3/8<18,Unc
72140506 Bolt Rdhd Shl 5/16 -18 Unc x 3/4
19111216 (32374 x 16 Ga.
73800500 ns 5/16-18 Unc P!
168684 Ofiz Adj Bggr RH CRD
165780 AD
165781 e Bagger CRD
165782 e UpperBagger CRD
165783 &P vot Bagger CRD
165784 FrontBagger CRD
165785 e LowerBagger CRD
169692 ﬁ shing Snap Bagger CRD
165787 Grip Handle Black

165839 Plate Stop Bagger handle CRD
721404 Bolt Carriage 1/4-20 x 1 Gr.5
4497 Retainer Spring 1" Zinc/Cad
1268757 Rivet Rd Hd Drilled 3/8 Dia
16557 Plug Mulcher
165570 Handle Mulcher
165572 Pin Mulcher

182016 Washer 13/32 x 1-1/4 x 16 Ga.

10520 Bolt 5/16-18 x 2-1/2
2683 Bracket Vert Adj Bagger CRD

TE: All component dimensions given in U.S. inches

1inch = 25.4 mm

21



AEPAIR PARTS
) TRACTOR - - MODEL NUMBER 917.259461
HYDRO GEAR TRANSAXLE - MODEL NUMBER 331-0650

22



KEY PART

NO.

b ok md ket
ONOHWOONOUOTAWN -

19

NO.

142830
188049
142632

142928

142933
142834
142935
150771
142837
168050
148939
142840
142941
150772
150773
142944
142945
142046
166051
142948
142649
142850
150787
142951
142952
142083
1698052
142955
180777
150778
142058

REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.259461
HYDRO GEAR TRANSAXLE - MODEL NUMBER 331-0650

DESCRIPTION

RMHOUSING, LOWER
ASSEMBLY, UPPER HOUSING
SEAL -LIP

RING - WIRE RETAINING
RING - RETAINING

BEARING - SHAFT BALL
BEARING - CRADLE
BEARING - THRUST 30X52X13
SWASHPLATE - VARIABLE
BLOCK - CYLINDER ASS'Y
ARM-TRUNNION

SEAL - LIP

GUIDE-SLOT

SHAFT - MOTOR

BEARING - THRUST 42X68X16
BLOCK-CYLINDER (MOTOR)
SEAL - LIP 10X25X7
ACTUATOR - BYPASS
CENTERSECTIONASSY
SEAL - LIP 26X42X8

RING - RETAINING

WASHER - 26X35X1

BYPASS PLATE

OIL FILTER ELEMENT

ARM - BYPASS

RING - RETAINING

ARM - BRAKE

PIN - ACTUATING
BOLT-5/16-18X1-3/4

NUT - HEX LOCK 5/16-24 UN
BRAKE ROTOR/STATCOR

&

BEEBBRBBLEEIFEBRE

136
137
139
140

KEY PART
NO.

NO.

142884
150829
142991
142861
142663
150797
142964
142965
142965
142667
142920
142965
1611

142980
142885
142886
169058
181175
150775
180776

DESCRIPTION

WASHER-7/16X7/8X0.060
DIFFERENTIAL ASS'Y
WASHER - 3/4X1.5X0.13
SEAL-0.75X1.25X0.250 -

SH -INPUT - :

B -3B-24X25 . -

B =1/4-20X1.38
20.5 ODX 0.43 1DX0.750

-CONTROL -
K- DAMPENER
TSCREW

~SPRING

@ 5/16-24 STUD

JACK SHAFT/PINION GEAR
JACK SHAFT
CAPSCREW BMX20 LG
WASHER 7/16X1X0.5
SLEEVE BEARING
SEAL - LIP 0.75X1.00X0.158
SPRING - BLOCK
WASHER - BLOCK THRUST
BUSHING - VENT
VENT
VENT
SPACER
CASTLE NUT - 5/16-24
COTTERPIN
EXTENSION SPRING
SCREW - 10-32X1/2
COMPRESSION SPRING
NUT - HEX 5/16-18

MOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

23






